
20

Parts # Description Parts # Description

AM1202-X Motor Mount SPR12XR-C1.0 Rear Spring C1.0

AM1203-X Battery Plate 

SPR05 Body Clip

AM1204X-ST Chassis Plate

B156 3/16x5/16x1/8  Flanged Bearing

B168 1/4x3/8x1/8  Flanged Bearing

AM1206 Front Nut

SH12S-0.2 Spring Shim 0.2mm

AM1207-X Left Bulkhead

SH12F0.5 Front Axle Spacer 0.5mm

AT1201 Steering Block Nut

SH12R0.5 Rear Axle Spacer 0.5mm

AT1202 Servo Post

SH1.5W 7.4x3x1.5mm Spacer

AT1203 Rear Beam

SH12R2.0 Rear Axle Spacer 2.0mm

AT1204-X Steering Block 

SH12R3.5 Rear Axle Spacer 3.5mm

AT1206 Servo Plate Post

SH0.1 6x8x0.1mm Shim

AT1207-X Left Hub

SH0.25 6x3x0.25mm Spacer

AT1215 Spur Nut

SH0.5 6x3x0.5mm Spacer (Silver)

AT25-2 Turnbuckle 39mm 

SH1.0 6x3x1.0mm Spacer (Gray)

DT1202 Steering Washer

ST1201-X 3mm Ball Stud

OR155SI 1.5x5mm O-Ring SiliconeST1202-XS Damper Rotor

OR230 2x30mm O-RingST1203-X    Downstop Rod

OR14V 1x4mm O-Ring Viton ST1204-X Damper Case

ST1236 Rear Spring Rod OR15 1x5mm O-Ring 

ST1238 Rear Spring Seat OR91 9x1mm O-Ring

ST1208-C4AL Steering Block Post OR915 9x1.5mm O-Ring

ST1248 Battery Plate Nut SC25X8 M2.5x8 Cap Head Screw

ST1254 LRC Seat

ST1211 Spring Retainer

ST24-4.0 4.0mm Ball Stud

ST24 4.8x6mm Ball Stud

SC3X5 M3x5 Cap Head Screw

ST1260 Tapered Spacer

SC3X6 M3x6 Cap Head Screw

P1215 Foam Bumper

SB3X5 M3x5 Button Head Screw

P13-4 Ball Cup

SB3X6 M3x6 Button Head Screw

P1213 Ball Cup 4.0 mm

SB3X8 M3x8 Button Head Screw

SB3X10 M3x10 Button Head Screw

P14-2 Body post

SB3X12 M3x12 Button Head Screw

C1201-X Servo Plate

C1203-X Body Holder

C1204 Bumper Plate

SF3X10 M3x10 Flat Head Screw

C1205-X Suspension Plate

SB3X5AL M3x5 Alloy Screw

SPR12F-C1.1 Front Spring C1.1

STS-A12 A12 Stickers Sheet

Parts # Description

RHG 4.2X Ride Height Gauge 

AT1208 Right Hub

Optional parts

Spare parts 

ST1255 LRC Nut
ST1256 LRC Rear Ball
ST1257 LRC Front Ball

DT1211 Side Spring Holder
DT1210 Downstop Nut

SPR12XS-C1.0 Side Spring C1.0

SPR12XS-C0.8 Side Spring C0.8

SPR12XS-C1.2 Side Spring C1.2

SPR12XR-C0.8 Rear Spring C0.8

SPR12XR-C1.2 Rear Spring C1.2

SH5.5X7.7X0.05 5.5x7.7x0.05mm Shim

ST112 Centering Screw

CS-1 Carbon Spool Set

AT1204-ZTL Steering Block Zero Trail

ST1208-C5AL Steering Hub Post 5 Deg

ST1208-C6AL Steering Hub Post 6 Deg

ST1216 Balance Weight 5 g

ST1212 Spring Steel Axle

C1205-ZT Suspension Plate Zero Trail

C1206 Carbon Axle

OR155PU 1.5x3mm O-Ring PU

SH12R5.5 Rear Axle Spacer 5.5mm

SC25X7AL 2.5x7 Cap Head Screw Alloy

SPR12F-C1.7 Front Spring C1.7
SPR12F-C1.3 Front Spring C1.3
SPR12F-C0.9 Front Spring C0.9
SPR12F-C0.7 Front Spring C0.7

C1205-6.0 Suspension Plate 

C1201-6.0 Servo Plate 

Parts # Description

C1201 Servo Plate 

ST1208-C2AL Steering Hub Post 2 Deg

ST1208-C6 Steering Hub Post 6 Deg

C1201-ZT          Servo Plate  Zero Trail
AM1204WC       Chassis Plate
ST1208-C2ST Steering Hub Post 2 Deg

ST1208-C4ST Steering Hub Post 2Deg

ST1208-C5ST Steering Hub Post 5 Deg

ST1208-C6ST Steering Hub Post 6 Deg

SIO100K 100k Silicone Oil

STA1212-X Composite Axle

DG1XM DG1XM Gauge

T03
AK1.5

6/7 mm Wrench
1.5 mm Allen Key

SPR12S-C0.4   Side Spring Long C0.4
SPR12S-C0.5   Side Spring Long C0.5
SPR12S-C0.6    Side Spring Long  C0.6
ELRC                 Extra Low Roll Center Set
HRC                   High Roll Center Set
EHRC                 Extra High Roll Center Set

C1205-X-1.5 Suspension Plate 

Front Axle Spacer 0.1mmSH12F0.1


